4 INSTRUCOES DE )
MONTAGEM

INSTRUCCIONES DE MONTAJE
ASSEMBLY INSTRUCTIONS

Cozinha Compacta 05 P¢cs Emily | Cocina compacta 05 piezas Emily |
Compact Kitchen 05 pcs Emily

CE193-05 Branco HP

\

Pesos maximos recomendados com carga distribuida

Peso maximo recomendado con la carga distribuida

Recommended maximum weights with evenly distributed.
Requisitos para montagem

ieqms;)tlorgara la m°“:a’e Para limpeza de seu mdvel, use uma flanela seca ou umedecida, e n3o utilize
ssembly Requirements produtos quimicos que possam danificar seu produto.

N
| SISTEMA DE MONTAGEM

) O sistema de montagem dos produtos, funciona de acordo com a ordem
crescente dos numeros indicados no desenho. Ex: 01, 02, 03, 04... até a
| .concluséo da montagem. )

ADVERTENCIA
Para limpieza de su movil, use una franela seca o himeda, y no utilice
\productos quimicos que puedan dafar su producto.

J
( SISTEMA DE MONTAJE )

El sistema de montaje de los productos funciona de acuerdo con el orden
creciente de los niumeros indicados en el dibujo. Ej.: 01, 02, 03, 04... hasta la
\conclusién del montaje. )

NOTICE
To clean your furniture, use a dry or wet cloth, and do not use chemicals that
\may damage your product.

J
ASSEMBLY SYSTEM
Imagens meramente ilustrativas The products’ assembly system works according to the increasing order of
Imagenes meramente ilustrativas the indicated numbers. For example: 01, 02, 03, 04 ... to the end of the as-| 1

umages for illustration only sembly. j




49

Utilizar o saché de cola (Z) em todas

as cavilhas (H) do produto.

N

J

Con el pegamento sobre (Z) en
todos los pernos (H) producto.

N

Use the glue sachet (Z) on all the
pegs (H) of the product.

/ )
OPCIONAL:

0945-121 Kit Pé Conico 145mm
(vendido separadamente). Caso
opte em colocar pé no produto,
utilizar as pré-furacoes que
possue na Base e fixa-lo com o
Parafuso que consta no Kit.

4 OPCIONAL: A
0945-121 Kit Pie Cénico 145mm
(se vende por separado). Si
opta por colocar pie en el pro-
ducto, utilizar las pre-huracuras
que tenga en la Base y fijarlo
con el Tornillo que consta en el
\_ Kit. Y,

e N
OPTIONAL.

0945-121 Tapered Foot Kit
145mm (sold separately). If you
choose to put foot in the prod-
uct, use the pre-drillings in the

Base and fix it with the Screw

[

ACc—>D=""|

Ac—>0

AC—>D="7

AC—> D1

included in the Kit.

H




a N\
A pilastra da porta (11)
deve estar alinhada com
a divisao (06).

A J
4 )

El pilar de la puerta (11)
debe estar alineada con
la division (06).

A J
4 )

The door pillar (11) must
be aligned with the parti-
tion (06).

A\ J

Esse tampo é opcional e é vendido separadamente (C905-114).

Esta vez es opcional y se vende por separado (C905-114).

This top is optional and is sold separately (C905-114).

\w




()

Caso o movel seja montado
com a opg¢ao do tampo, fixar o
mesmo com 06 cantoneiras (L)

e os parafusos 3,5x14mm (E).

Si se monta el auricular
con la opcidon de la cubierta,
fijarlo con Los angulos 06 (L) y
3,5 x14mm tornillos (E).

If the furniture is to be
installed with the top cover
option, fix it with 06 (L) and

3.5x14mm screws (E).




Para a desmontagem da corredica
siga a instrugao ao lado.

Para el desmontaje seguimiento de diapositivas
lainstruccién siguiente a.

For the dismount of the sliding onem follows
the instruction aside.

~B= o = -1

N
O IwCI =y |
$*ﬁ

\

O (ol O |

s o T fE—— By B & -0

! ! V

Fixar as corredicas nessas furagoes
Fijar las diapositivas de estos agujeros
Fix slides in these drillings

Opcao Suspensa

Opcion suspendida

R YSRRYZ

Suspended Option

U

Parede
pared
Wall

\01



©

Para colocacao dos puxadores, é
necessdrio fazer a furagao passante,
L com Broca de 5mm.

N

J

( Para la colocacidn de las asas, es
necesario perforar a través, con una
L broca de 5mm.

J

To place the handles is necessary to
make the through hole, drill 5mm.

A

~

Oomm| «

92iMm

L

J

(o




A corredica (S) devera ser
alinhada com a parte de baixo
do lado de gaveta (16).

La carcasa (S) sera alineada
con la parte de por el lado del
cajon (16).

A J

4 )

The slide (S) should be aligned
with the underside of the
drawer side (16).

N




(ista de Pecas | Lista de piezas | List of parts

Descrigéo | Medidas (mm) |

Descripcién | Dimensions (mm) |

Description Size (measurements) (mm)
01 1/1 o1 Rodapé Frontal | Frente pie de pagina | Front Footer 1200x145x15
02 1/1 02 Rodapé Lateral | Pie de pagina Side | Side Footer 450x145x15
03 1/1 01 Rodapé Traseiro | Pie de pagina trasera | Rear Footer 1168x145x15
04 11 o1 Base | Base | Base 1200x490x15
05 1/1 01 Lateral esquerda | Lateral izquierda | Left side 660x490x15
06 11 o1 Divis&o | Divisién | Division 600x490x15
o7 1/1 01 Prateleira | Estante | Shelf 784x400x15
08 1/1 01 Lateral direita | Lateral derecha | Right side 660x490x15
09 11 01 Travessa frontal | Travesaiio frontal | Front crossbar 1169x60x15
10 1/1 o1 Travessa traseira | Travesaio trasero | Rear bumper 1169x60x15
n 11 o1 Pilastra da Porta | Pilastra Puerta | Pilaster door 599x60x15
12 1/1 o1 Fundo Lateral | Fondo Lateral | Lateral Background 683x389x3
13 1/1 | 02 Fundo | Fondo | Bottom 803x341x3
14 1/1 | 02 Porta | Puerta | Door 665x396x15
15 1/1 03 Frente de gaveta | Frente de cajon | Front of drawer 396x220x15
16 1/1 06 Lado de Gaveta | Lado del cajén | Drawer Side 400x122x15
17 1/1 03 Fundo de gaveta | Fondo de cajén | Bottom of drawer 411x326x3
18 1/1 03 Ripa de tras | Malla detras | Rear lath 345x122x15

Ferragens | Herrajes

| Hardware

04x

Parafuso 5,0x50mm FLA.
Tornillo 5,0x50mm FLA.
Screw 5,0x50mm FLA.

Parafuso 4,5x50mm CHT.
Tornillo 4,5x50mm CHT.
Screw 4,5x50mm CHT.

C 02«

BT

Parafuso 4,0x25mm CHT.
Tornillo 4,0x25mm CHT.
Screw 4,0x25mm CHT.

Parafuso 3,5x40mm CHT.
Tornillo 3,5x40mm CHT.
Screw 3,5x40mm CHT.

E 50x

o

Parafuso 3,5x14mm FLA.
Tornillo 3,5x14mm FLA.
Screw 3,5x14mm FLA.

F 51x

[

Parafuso 3,5x12mm CHT.
Tornillo 3,5x12mm CHT.
Screw 3,5x12mm CHT.

Corredica telescépica
Diapositivas telescépicas
Telescopic slides

Porta detergente 256x91Tmm
Puerta detergente 256x91mm
Detergent door 256x91mm

Divisor talheres 398x313mm
Divisor cubiertos 398x313mm|
Cutlery divider 398x313mm

Bucha plastica 8mm

Bucha de plastico 8mm
8mm plastic bushing

h NI
Sapata “L” 16x20mm
Zapata “L” 16x20mm
“L” shoe 16x20mm

06x|Z

02x

Saché de cola
Bolsa de pegamento
Glue bag

AA 02x
>

Giz de correcao
Tiza de correccién
Chalk of correction

G 10x|H 5241 06x|J 38x|K 13x|L ,@ 1x
v —— '-! b
i N =
Parafuso M4x20mm CHT. ZB Cavilha 8x25mm Prego 12x12mm Anelado Prego 10x10mm Fixador de fundos Cantoneira plastica
Tornillo M4x20mm CHT. ZB Cinta 8x25mm Clavo 12x12mm Anillado Clavo 10x10mm Fijador de fondos Cantonera plastica
Screw M4x20mm CHT. ZB Dowel 8x25mm Ringed Nails 12x12mm Nail 10x10mm B m fixer Plastic angle brackets
12x N 12x o == O5x P 06x 25 SN N 04x R 04x
Parafuso minifix Tambor minifix Puxador Concha Parafuso Unido 30mm Calg¢o Removivel Dobradica SlideOn Baixa Amortecimento 35mm
Tornillo minifix Tambor minifix Tirador Concha Tornillo Unién 30mm Calzado extraible Bisagra SlideOn Baja Amortiguacion 35mm
Minifix bolt Minifix drum Shell Handle Union Screw 30mm Remoable Shim Low Damping hinge SlideOn 35mm
S 03x(T o1x|U Y Olx 04x|W 02x| X 02x

Suporte de fixacao
Soporte de fijacién
Mounting bracket

S ——

Protecdo para cantoneira
Angulo de proteccidon
Protection angle

AB 06x

Adesivo tapa parafuso 177mm
IAdhesivo tapon de tornillo 177mm)|

Bolt cover adhesive 177mm

AC

IAdesivo tapa parafuso 10mm
Adhesivo tapén de tornillo 10mm

Bolt cover adhesive 10mm

O1x

HENN

Etiqueta resinada Henn
Etiqueta resinada Henn
Henn resin label

i

Henn.

O parafuso (P) deve ser
somente quando este médulo for
acoplado a outro médulo componivel

usada)

J

Para fixar o moével na parede usar o suporte de fixacao (W), o parafuso
3,5x14mm FLA (E), a Bucha 8mm (V) e o parafuso 5,0x50mm FLA (A).
\_

%

El tornillo (P) se debe utilizar sélo)
cuando el médulo esta conectado a
otro médulo componible Henn.

Para conectar el mévil a la pared con el soporte (W), tornillo 3,5 x14mm
\FLA (E), el casquillo de 8 mm (V) y el 5,0 x50mm tornillo FLA (A).

J

pY

\_ J
( )
The screw (P) should be used only|(C____ RECOMMENDATION )
when this module is attached to|| 14 fix the furniture to the wall use the mounting bracket (W), the 3.5x14mm
another Henn modular module. FLA (E) screw, the 8mm bushing (V) and the 5.0x50mm FLA screw (A).
\_ VAN J
8

N




INSTRUCOES DE
MONTAGEM

INSTRUCCIONES DE MONTAJE
ASSEMBLY INSTRUCTIONS

¢ CE193-05 Branco HP

Requisitos para montagem
Requisitos para la montaje
Assembly Requirements

Imagens meramente ilustrativas
Imagenes meramente ilustrativas
Images for illustration only

N

Pesos maximos recomendados com carga distribuida
Peso maximo recomendado con la carga distribuida
Recommended maximum weight with distributed load.

Para limpeza de seu modvel, use uma flanela seca ou umedecida, e nao utilize
produtos quimicos que possam danificar seu produto.

SISTEMA DE MONTAGEM

O sistema de montagem dos produtos, funciona de acordo com a ordem

crescente dos numeros indicados no desenho. Ex: 01, 02, 03, 04... até a

| concluséo da montagem. )
ADVERTENCIA

Para limpieza de sumovil, use una franela seca o humeda, y no utilice productos

guimicos que puedan dafar su producto.

SISTEMA DE MONTAJE

El sistema de montaje de los productos funciona de acuerdo con el orden
creciente de los numeros indicados en el dibujo. Ej.: 01, 02, 03, 04... hasta la

\conclusién del montaje.

&

-

NOTICE
To clean your furniture, use a dry or wet cloth, and do not use chemicals that

\may damage your product. )

ASSEMBLY SYSTEM
The products’ assembly system works according to the increasing order of the
indicated numbers. For example: 01, 02, 03, 04 ... to the end of the assembly.

\!.O




e N\
Utilizar o saché de cola (O)
em todas as cavilhas (F)

do produto. y

N
e N
Con el pegamento sobre (O)

en todos los pernos (F)

producto.
L J

' )

Use the glue sachet (O) on all
the pegs (F) of the product.

(. J




( Para colocacao do puxador, é

necessario fazer a furagao passante,
com broca de 5mm.

~

J

A

>

Para colocar el mango, es necesario
perforar con un taladro de 5 mm.

N\

J

AN
P

For placing the handle, it is neces-
sary to drill through with a 5mm drill
&

~

J




e

Lista de Pecas | Lista de piezas | List of parts

Medidas (mm) |

Caixa Descri¢do | . .
. L Dimensions (mm) |
Item Caja Descripcién | .
o Size (measurements)
Box Description
(mm)
01 1/1 01 Base | Base | Base 800x295x15
02 11 02 Lateral Direita Esquerda | I__ateral Derecha Izquierda | Right 307x295x15
Side Left

03 1/1 01 Tampo | Tapa | Top 800x322x15
04 1/1 o1 Fundo | Fondo | Bottom 793x331x3
05 1/1 01 Porta Basculante | Puerta Basculante | Basculating Door 796x315x15

Ferragens | Herrajes | Hardware

Parafuso 5,0x50mm FLA.
Tornillo 5,0x50mm FLA.
Screw 5,0x50mm FLA.

Parafuso 3,5x40mm CHT.
Tornillo 3,5x40mm CHT.
Screw 3,5x40mm CHT.

C 12«
(e

Parafuso 3,5x14mm FLA.
Tornillo 3,5x14mm FLA.
Screw 3,5x14mm FLA.

D Olx

B

Parafuso M4x20mm CHT. ZB
Tornillo M4x20mm CHT. ZB
Screw M4x20mm CHT. ZB

Parafuso Unido 15mm
Tornillo Unién 15mm
Union Screw 15mm

—

X

==

Bucha plastica 8mm
Bucha de plastico 8mm
Slideon Super High Amort hinge. 35mm 8mm plastic bushing

Dobradi¢a SlideOn Super Alta Amort. 35mm
Bisagra Super high amort de Slideon. 35mm

Suporte de fixacao
Soporte de fijacion

Mounting bracket

S —

Protecdo para cantoneira
Angulo de proteccidon
Protection angle

7 08« G 20x|H [ — O1x|] s R o1x|J 02«
(
\ - {@_ >
Cavilha 8x25mm Prego 10x10mm Puxador Pontual PZ14 Oval Kit Pistdo a Gas 60N Cal¢o Removivel
Cinta 8x25mm Clavo 10x10mm Tirador Puntual PZ14 Oval Kit Piston a Gas 60N Calzado extraible
Dowel 8x25mm Nail 10x10mm PZ14 OVI Point Knob 60N Gas Piston Kit Removable Shim
) 02x|L 02x|M 02x|N 02:/O O1x

Saché de cola
Bolsa de pegamento

Glue bag

P 08]Q 04
@ =1

IAdesivo tapa parafuso 10mm| Parafuso Unido 30mm
Adhesivo tapén de tornillo 10mm Tornillo Unién 30mm

Bolt cover adhesive 1I0mm Union Screw 30mm

J

J

> somente quando este moddulo for - - —
acoplado a outro médulo componivel Para fixar o mdével na parede usar o suporte de fixagcdo (M), o parafuso
H 3,5x14mm FLA (C), a Bucha 8mm (L) e o parafuso 5,0x50mm FLA (A).
Y enn. J L
> El tornillo (Q) se debe utilizar sélo
. cuando el mddulo esta conectado a|| Para conectar el mévil a la pared con el soporte (M), tornillo 3,5 x14mm
otro médulo componible Henn. FLA (C), el casquillo de 8 mm (L) y el 5,0 x50mm tornillo FLA (A).
\_ VAN
( )
The screw (Q) should be used only|(CZ__ ' RECOMMENDATION )
when this module is attached to|| o fix the furniture to the wall use the fixing bracket (M), the 3.5x14mm
another Henn modular module. FLA (C) screw, the 8mm bushing (L) and the 5.0x50mm FLA screw (A).
\_ VAN J
12

/




INSTRUCOES DE

MONTAGEM

INSTRUCCIONES DE MONTAJE
ASSEMBLY INSTRUCTIONS

Requisitos para montagem
Requisitos para la montaje
Assembly Requirements

Images for illustration only

Imagens meramente ilustrativas
Imagenes meramente ilustrativas

Lista de Pecas | Lista de piezas | List of parts

Pesos maximos recomendados com carga distribuida
Peso maximo recomendado con la carga distribuida

Recommended maximum weight with distributed load.

Dobradica SlideOn Baixa Amortecedor 35mm
Bisagra SlideOn Baja Amortiguador 35mm
Low SlideOn Hinge 35mm Shock Absorber

U
Puxador Pontual PZ14 Oval
Tirador Puntual PZ14 Oval
PZ14 Oval Point Knob

Bucha plastica 8mm
Bucha de plastico 8mm
8mm plastic bushing

Suporte de fixagdo
Soporte de fijacién
Mounting bracket

Protection angle

S —

Protecdo para cantoneira
Angulo de proteccién

Descricdo | Medidas (mm) |
Descripcién | Dimensions (mm) |
Description Size (measurements) (mm)
01 11 01 Base | Base | Base 800x295x15
02 1/1 01 Lateral esquerda | Lateral izquierdo | Left side 800x295x15
03 1/1 01 Lateral Direita | Lateral Derecha | Right side 800x295x15
04 1/1 02 Prateleira | Estante | Shelf 769x295x15
05 1/1 01 Tampo | Tapa | Top 800x322x15
06 1/1 03 Fundo | Fondo | Bottom 792x274x3
07 1/1 02 Porta de Vidro | Puerta de vidrio | Glass door 813x396x15
Ferragens | Herrajes | Hardware
A 02«|B 12x|C |l 284D 02«|E 164 F
Parafuso 5,0x50mm FLA. | Parafuso 3,5x40mm CHT. | Parafuso 3,5x14mm FLA. |Parafuso M4x20mm CHT. ZB Cavilha 8x25mm Calgo Removivel
Tornillo 5,0x50mm FLA. | Tornillo 3,5x40mm CHT. | Tornillo 3,5x14mm FLA. | Tornillo M4x20mm CHT. ZB Cinta 8x25mm Calzado extraible
Screw 5,0x50mm FLA. Screw 3,5x40mm CHT. Screw 3,5x14mm FLA. Screw M4x20mm CHT. ZB Dowel 8x25mm Removable Shim
04x H {/7 ~ 02x I 02x J 02x K 02x L 04x

= E—

Parafuso Unido 30mm
Tornillo Unién 30mm
Union Screw 30mm

M 02«
B

Giz de correcéao
Tiza de correccién
Chalk of correction

Saché de cola
Bolsa de pegamento
Glue bag

oy

Adesivo tapa parafuso T0mm
Adhesivo tapén de tornillo 10mm
Bolt cover adhesive 10mm

Fixador de fundos
Fijador de fondos
Bottom fixer

14x|Q

| —

Prego 10x10mm
Clavo 10x10mm
Nail 10x10mm

48R O1x

HENN

Etiqueta resinada Henn
Etiqueta resinada Henn
Henn resin label

O parafuso (L) deve ser
somente quando este mddulo for
acoplado a outro médulo componivel
Henn.

usada)

J

Para fixar o mével na parede usar o suporte de fixagcdo (J), o parafuso
3,5x14mm FLA (C), a Bucha 8mm (l) e o parafuso 5,0x50mm FLA (A).
.

N
El tornillo (L) se debe utilizar sélo
cuando el mdédulo esta conectado a
otro médulo componible Henn.

AN

|

Para conectar el mévil a la pared con el soporte (J), tornillo 3,5 x14mm
FLA (C), el casquillo de 8 mm (I) y el 5,0 x50mm tornillo FLA (A).

J

=
e
G

N
The screw (L) should be used only
when this module
another Henn modular module.

is attached to

J

To fix the furniture to the wall use the fixing bracket (J), the 3.5x14mm
FLA (C) screw, the 8mm bushing (I) and the 5.0x50mm FLA screw (A).
. y,




N

( Utilizar o saché de )

cola (N) em todas

as cavilhas (E) do
produto.

A J

e p\
Con el pegamento
sobre (N) en todos

los pernos (E)
L producto. )

- p\
\ Use the glue sachet
(N) on all the pegs

\(E) of the product./

Para limpeza de seu modvel, use
uma flanela seca ou umedecida, e
nao utilize produtos quimicos que
possam danificar seu produto.

SISTEMA DE MONTAGEM

O sistema de montagem dos
produtos, funciona de acordo com
a ordem crescente dos numeros
indicados no desenho. Ex: O1,

02, 03, 04... até a conclusdo da
montagem.

ADVERTENCIA

Para limpieza de su mévil, use una
franela seca o humeda, y no utilice
productos quimicos que puedan
dafar su producto.

SISTEMA DE MONTAJE

El sistema de montaje de los
productos funciona de acuerdo
con el orden creciente de los
numeros indicados en el dibujo.
Ej.. 01, 02, 03, 04.. hasta la
conclusién del montaje.

NOTICE

!

To clean your furniture, use a dry
or wet cloth, and do not use chem-

icals that may damage your prod-
uct.

ASSEMBLY SYSTEM

A Cf‘ ~ . The products’ assembly system
R ) o works according to the increasing
2 S e order of the indicated numbers.
Para colocacdo dos puxadores, é C For example: 01, 02, 03, 04 ... to
mem—— necessario fazer a furagdo passante, the end of the assembly.
. / com Broca de 5mm.

necesario perforar a través, con una
broca de 5mm.

L Para la colocacion de las asas, es }

To place the handles is necessary to
make the through hole, drill 5Smm.

—

e
&=

-

/
;&/
:

14




INSTRUCOES DE
MONTAGEM

INSTRUCCIONES DE MONTAJE
ASSEMBLY INSTRUCTIONS

Requisitos para montagem
Requisitor para la montaje
Assembly Requirements

AN

Ve

A\

OPCIONAL:

0944-121 Kit Pé Conico 145mm
(vendido separadamente). Caso
opte em colocar pé no produto,
utilizar as pré-fura¢des que possue
na Base e fixa-lo com o Parafuso

que consta no Kit.

~

J

Vs

OPCIONAL:

0944-121 Kit Pie Cénico 145mm (se|
vende por separado). Si opta por
colocar pie en el producto, utilizar
las pre-huracuras que tenga en la
Base y fijarlo con el Tornillo que

consta en el Kit.

~

A\
P

Imagens meramente ilustrativas
Imagenes meramente ilustrativas
Images for illustration only

A\

OPTIONAL:

0944-121 Tapered Foot Kit 145mm
(sold separately). If you choose
to put foot in the product, use the
pre-drillings in the Base and fix it
with the Screw included in the Kit.

J
~

J

Lista de Pecas | Lista de piezas | List of parts

Descricdo |
Descripcion |
Description

I

Pesos maximos recomendados com carga distribuida
Peso maximo recomendado con la carga distribuida
Recommended maximum weights with evenly distributed.

Medidas (mm) |
Dimensions (mm) |

Size (measurements)
(mm)

AVISO
Para limpeza de seu moével, use uma flanela seca
ou umedecida, e ndo utilize produtos quimicos que
possam danificar seu produto.

SISTEMA DE MONTAGEM

O sistema de montagem dos produtos, funciona
de acordo com a ordem crescente dos numeros

Parafuso 5,0x50mm FLA.
Tornillo 5,0x50mm FLA.
Screw 5,0x50mm FLA.

Parafuso 4,5x50mm CHT.
Tornillo 4,5x50mm CHT.
Screw 4,5x50mm CHT.

Parafuso 3,5x40mm CHT.
Tornillo 3,5x40mm CHT.
Screw 3,5x40mm CHT.

(e

Parafuso 3,5x14mm FLA.
Tornillo 3,5x14mm FLA.
Screw 3,5x14mm FLA.

[

Parafuso 3,5x12mm CHT.
Tornillo 3,5x12mm CHT.
Screw 3,5x12mm CHT.

|

Parafuso M4x20mm CHT. ZB
Tornillo M4x20mm CHT. ZB
Screw M4x20mm CHT. ZB

01 1/1 01 Rodapé Frontal | Frente pie de pagina | Front Footer 400x145x15 indicados no desenho. Ex: 01, 02, 03, 04... até a
conclusdo da montagem.
02 | 11 02 Rodapé Lateral | Pie de pagina Side | Side Footer 450x145x15
03 | 11 01 Rodapé Traseiro | Pie de pagina trasera | Rear Footer 368x145x15 Para limpieza de su movil, use una franela seca o
humeda, y no utilice productos quimicos que puedan
04 | 11 01 Base | Base | Base 400x490x15 dafar su producto.
o5 | 11 o1 Lateral esquerda | Lateral izquierda | Left side 660x490x15
El sistema de montaje de los productos funciona
06 | 11 01 Lateral direita | Lateral derecha | Right side 660x490x15 de acuerdo con el orden creciente de los nimeros
N indicados en el dibujo. Ej.: 01, 02, 03, 04... hasta la
o7 1/1 01 Prateleira | Estante | Shelf 369x400x15 conclusion del montaje.
08 | 11 01 Travessa frontal | Travesaino frontal | Front crossbar 369x60x15
- - To clean your furniture, use a dry or wet cloth, and
09 1/1 01 Travessa traseira | Travesafio trasero | Rear bumper 369x60x15 do not use chemicals that may damage your product.
10 | 111 01 Fundo | Fondo | Bottom 684x392x3 ASSEMBLY SYSTEM
1n 1/1 o1 Porta | Puerta | Door 665x396x15 The products’ assembly system works according to
the increasing order of the indicated numbers. For
Ferragens | Herrajes | Hardware example: 01, 02, 03, 04 ... to the end of the assembly.
04xB 024C 15«|D 32,E 04«[F 024G 04x[H 24

= —

Parafuso Unido 30mm
Tornillo Unién 30mm
Union Screw 30mm

Cavilha 8x25mm
Cinta 8x25mm
Dowel 8x25mm

Prego 10x10mm
Clavo 10x10mm
Nail 10x10mm

Sapata “L” 16
Zapata “L” 16x20mm
“L” shoe 16x20mm

Cantoneira plastica
Cantonera plastica
Plastic angle brackets

Q ; 02«

Protec&o para cantoneira
Angulo de proteccién

Giz de correcdo
Tiza de correccién

02«|S

Puxador Concha
Tirador Concha
Shell Handle

Cal¢o Removivel
Calzado extraible
Removable Shim

Saché de cola
Bolsa de pegamento

O[T

15x

O

[Adesivo tapa parafuso 10mm|
[Adhesivo tapén de tornillo 10mm

Dobradica Slideon Baixa Amortecedor 35mm
Bisagra SlideOn Baja Amortiguador 35mm
Low SlideOn Hinge 35mm Shock Absorber

Bucha plastica 8mm
Bucha de plastico 8mm
8mm plastic bushing

22:J 04K ,@ 08x|L oM 02N 02O 04x[P I@‘l 02x
N
= o =T N

Suporte de fixacdo
Soporte de fijacion
Mounting bracket

U 04x

[

Prego 12x12mm Anelado
Clavo 12x12mm Anillado

-

somente quando este mddulo for

//‘O parafuso (G) deve ser

acoplado a outro médulo componivel
\_ Henn.

Protection angle Chalk of correction Glue bag Bolt cover adhesive 10mm_Ringed Nails 12x12mm
N A )
usada) (C RECOMENDACAO y

J

Para fixar o moével na parede usar o suporte de fixacdao (P), o parafuso
3,5x14mm FLA (D), a Bucha 8mm (O) e o parafuso 5,0x50mm FLA (A).
\_ J

El tornillo (G) se debe utilizar sélo)
cuando el médulo esta conectado a
otro médulo componible Henn. )

(
-

RECOMENDACION

N\
)

Para conectar el mévil a la pared con el soporte (P), tornillo 3,5 x14mm
\FLA (D), el casquillo de 8 mm (O) y el 5,0 x50mm tornillo FLA (A). )

N
The screw (G) should be used only
when this module
another Henn modular module.

is attached to

=
-

RECOMMENDATION

N
v

J

To fix the furniture to the wall use the mounting bracket (P), the 3.5x14mm
FLA (D) screw, the 8mm bushing (O) and the 5.0x50mm FLA screw (A).
. Y,




Utilizar o saché de cola (S) em todas
S as cavilhas (H) do produto.

N

los pernos (H) producto.

Use the glue sachet (S) on all the
pegs (H) of the product.

[Con el pegamento sobre (S) en todos}

[Esse tampo é opcional e é vendido separadamente (C902-114).]

[ Esta vez es opcional y se vende por separado (C902-114). ]

This top is optional and is sold separately (C902-114).

.
E

S
e EE

p

Para colocag¢do do puxador, é
necessario fazer a furacdo passante,

com broca de 5mm.

~

.
p

Para colocar el mango, es necesario
perforar con un taladro de 5 mm.
Y,

~

=

For placing the handle, it is neces-
sary to drill through with a 5mm drill.
\ Y,

= | DL

Parede
pared
Wall

Qe

( Op¢ao Suspensa )
(Opcién suspendida)
(Suspended Option )




INSTRUCOES DE

MONTAGEM

INSTRUCCIONES DE MONTAJE
ASSEMBLY INSTRUCTIONS

Requisitos para montagem
Requisitor para la montaje
Assembly Requirements

Imagens meramente ilustrativas
Imagenes meramente ilustrativas
Images for illustration only

Lista de Pecas | Lista de piezas | List of parts

01 1/1 01

Descri¢o |

Descripcién |
Description

Tampo | Tapa | Top

Medidas (mm) |
Dimensions (mm) |
Size (measure-
ments) (mm)

533x400x25

02 1/1 01

Rodatampo | Rodatampo | Rodatampo

400x45x25

Ferragens | Herrajes |

Hardware

A 02x
¥

Parafuso 4,5x50mm CHT.
Tornillo 4,5x50mm CHT.
Screw 4,5x50mm CHT.

JTAAATTUA AL

B ﬂ 08«
Parafuso 3,5x14mm FLA.
Tornillo 3,5x14mm FLA.

Screw 3,5x14mm FLA.

& 04x
e

Cantoneira plastica
Cantonera plastica
Plastic angle brackets

Estas ferragens constam no Pacote do respectivo Balcao.
Estos herrajes constan en el Paquete del respectivo Balcén.

These hardware are included in the Package of the respective Counter.

N

AVISO

Para limpeza de seu modvel, use uma
flanela seca ou umedecida, e nao
utilize produtos quimicos que possam
fianificar seu produto.

-

SISTEMA DE MONTAGEM

O sistema de montagem dos produtos,
funciona de acordo com a ordem
crescente dos numeros indicados no
desenho. Ex: 01, 02, 03, 04... até a
\concluséo da montagem.

.

ADVERTENCIA

Para limpieza de su movil, use una
franela seca o humeda, y no utilice
productos quimicos que puedan danar
\su producto.

.

SISTEMA DE MONTAJE

El sistema de montaje de los productos
funciona de acuerdo con el orden
creciente de los nimeros indicados en
el dibujo. Ej.: 01, 02, 03, 04... hasta la
\conclusién del montaje.

.

NOTICE

To clean your furniture, use a dry or
wet cloth, and do not use chemicals
Ehat may damage your product.

.

ASSEMBLY SYSTEM

The products’ assembly system works
according to the increasing order of the
indicated numbers. For example: 01, 02,
03, 04 ... to the end of the assembly.

-




Esse tampo é opcional e é vendido separadamente

Esta vez es opcional y se vende por separado

VAN

AN

This top is optional and is sold separately

Exemplo de como fixar o Tampo no produto.

Ejemplo de la fijacion de la tapa sobre el producto.

Example of fixing the lid on the product.




